
 
 
 
 

Appendix A 

 

Revised Tentative Order 

 



 
 
 

REVISED TENTATIVE ORDER No. R2-2013-XXXX 

NPDES No. CA0037753 

 

The following discharger and discharge points are subject to waste discharge requirements set forth 
in this Order. 

 Table 1. Discharger Information  

Discharger Sanitary District No. 5 of Marin County 

Name of Facility Sanitary District No. 5 Wastewater Treatment Plant and wastewater collection system 

CIWQS Place Number 239497 

Facility Address 2001 Paradise Drive, Tiburon, CA 94920, Marin County 

The U.S. Environmental Protection Agency (USEPA) and the San Francisco Bay Regional Water Quality Control 
Board have classified this discharge as a major discharge. 

 
 Table 2. Discharge Location 

Discharge 

Point 
Effluent Description 

Discharge Point 

Latitude 

Discharge Point 

Longitude 
Receiving Water 

001 
Secondary-Treated 

Wastewater 
37º 52′ 12″ N 122º 27′ 05″ W 

Raccoon Strait in Central 
San Francisco Bay 

 

 Table 3. Administrative Information 

This Order was adopted by the Regional Water Quality Control Board on: DATE 

This Order shall become effective on:  October 1, 2013 

This Order shall expire on: September 30, 2018 

The Discharger shall file a Report of Waste Discharge in accordance with 
Title 23, California Code of Regulations, as application for re-issuance of 
waste discharge requirements no later than: 

April 3, 2018 

 
I, Bruce H. Wolfe, Executive Officer, do hereby certify that this Order with all attachments is a full, 
true, and correct copy of an Order adopted by the California Regional Water Quality Control Board, 
San Francisco Bay Region, on the date indicated above. 

 

 

 

 

 

____________________________________ 
Bruce H. Wolfe, Executive Officer 
 



SANITARY DISTRICT No. 5 OF MARIN COUNTY  REVISED TENTATIVE ORDER No. R2-2013-XXXX 
  NPDES No. CA0037753 

 

  2 

Contents  

I. Facility Information ............................................................................................................................. 3 

II. Findings ............................................................................................................................................... 3 

III. Discharge Prohibitions ........................................................................................................................ 7 

IV.  Effluent Limitations and Discharge Specifications ............................................................................ 8 

A. Effluent Limitations for Conventional and Non-Conventional Pollutants ................................. 8 

B. Toxic Substances Effluent Limitations ...................................................................................... 9 

C. Whole Effluent Toxicity ............................................................................................................. 9 

V. Receiving Water Limitations ............................................................................................................. 10 

VI. Provisions .......................................................................................................................................... 11 

A. Standard Provisions .................................................................................................................. 11 

B. MRP Requirements .................................................................................................................. 11 

C. Special Provisions .................................................................................................................... 12 

1. Reopener Provisions ........................................................................................................... 12 

2. Effluent Characterization Study and Report ...................................................................... 12 

3. Best Management Practices and Pollutant Minimization Program .................................... 13 

4. Special Provisions for POTWs ........................................................................................... 16 

5. Other Special Provisions .................................................................................................... 17 

VII.Compliance Determination................................................................................................................. 20 

 
Tables 

Table 1. Discharger Information ................................................................................................................. 1 

Table 2. Discharge Location ....................................................................................................................... 1 

Table 3. Administrative Information .......................................................................................................... 1 

Table 4. Facility Information ...................................................................................................................... 3 

Table 5. Basin Plan Beneficial Uses ........................................................................................................... 5 

Table 6. Conventional and Non-Conventional Pollutant Effluent Limitations .......................................... 8 

Table 7. Toxic Pollutant Effluent Limitations ............................................................................................ 9 

Table 8. Specific Tasks to Improve Wet Weather Management and Reduce Blending ........................... 17 

Table 9. Copper Action Plan ..................................................................................................................... 19 

Table 10. Cyanide Action Plan ................................................................................................................. 20 

 
Attachments 

Attachment A – Definitions .................................................................................................................... A-1 
Attachment B – Facility Map .................................................................................................................. B-1 
Attachment C – Process Flow Diagram .................................................................................................. C-1 
Attachment D – Federal Standard Provisions ......................................................................................... D-1 
Attachment E – Monitoring and Reporting Program (MRP)................................................................... E-1 
Attachment F – Fact Sheet ....................................................................................................................... F-1 
Attachment G – Regional Standard Provisions and Monitoring and Reporting Requirements ............. G-1 



SANITARY DISTRICT No. 5 OF MARIN COUNTY  REVISED TENTATIVE ORDER No. R2-2013-XXXX 
  NPDES No. CA0037753 

 

  3 

 
I. FACILITY INFORMATION 

The following facility is subject to the waste discharge requirements set forth in this Order: 

 Table 4. Facility Information 

Discharger Sanitary District No. 5 of Marin County 

Name of Facility 
Sanitary District No. 5 Wastewater Treatment Plant and wastewater collection 
system 

Facility Address 2001 Paradise Drive, Tiburon, Marin County, CA 94920 

CIWQS Place Number 239497 

Facility Contact, Title, Phone  

Tony Rubio 
Wastewater Facilities Manager 
(415) 435-1501 ext. 106 

trubio@sani5.org 

Mailing Address P.O. Box 227, Tiburon, CA 94920 

Type of Facility Publicly Owned Treatment Works  

Facility Design Flow 
0.98 million gallons per day (MGD) (average dry weather flow) 

2.3 MGD (peak wet weather flow) 

Service Area Town of Tiburon, City of Belvedere, and surrounding unincorporated area. 

Service Population Approximately 8,400 

 
II. FINDINGS 

The California Regional Water Quality Control Board, San Francisco Bay Region (hereinafter 
Regional Water Board), finds: 

A. Background. The Sanitary District No. 5 of Marin County (hereinafter Discharger) is currently 
discharging under Regional Water Board Order No. R2-2008-0057, National Pollutant Discharge 
Elimination System (NPDES) Permit No. CA0037753. The Discharger submitted a Report of 
Waste Discharge dated March 1, 2013, and applied for an NPDES permit reissuance to discharge 
treated wastewater from its wastewater treatment plant located at 2001 Paradise Drive, Tiburon, to 
waters of the State and the United States.  

The discharge is also regulated under Order No. R2-2012-0096 (NPDES Permit CA0038849), 
which establishes requirements on mercury and polychlorinated biphenyls (PCBs) from wastewater 
discharges in the region. This Order does not affect the mercury and PCBs permit.  

For the purposes of this Order, references to the “discharger” or “permittee” in applicable federal 
and State laws, regulations, plans, or policy are held to be equivalent to references to the Discharger 
herein. 

B. Facility Description and Discharge Location 

The Discharger owns and operates the Sanitary District No. 5 Wastewater Treatment Plant 
(hereinafter the Plant) and its associated wastewater collection system, consisting of 33 miles of 
gravity sewer line, 5 miles of forcemain, and 22 pump stations (hereinafter, collectively, the 
Facility). The Plant provides secondary treatment of domestic and commercial wastewater for the 
Town of Tiburon, the City of Belvedere, and a small unincorporated area of the Tiburon Peninsula 
around the treatment plant. The service area population is approximately 8,400. The Plant has a dry 



SANITARY DISTRICT No. 5 OF MARIN COUNTY  REVISED TENTATIVE ORDER No. R2-2013-XXXX 
  NPDES No. CA0037753 

 

  4 

weather design capacity of 0.98 MGD and can treat up to 2.3 MGD during wet weather. From 
January 2010 through December 2012, the average annual flow was 0.63 MGD, with a maximum 
daily flow of 2.56 MGD. Attachment B provides a map of the area around the Facility. 

The treatment process consists of grinding, primary sedimentation, activated sludge biological 
treatment, secondary sedimentation, disinfection (sodium hypochlorite), and dechlorination (sodium 
bisulfite). Treated effluent from the Plant is combined with final effluent from the Sewerage Agency 
of Southern Marin before discharge into Raccoon Strait in Central San Francisco Bay via a 
submerged outfall 850 feet offshore at a depth of 84 feet below mean sea level (Discharge Point 
No. 001). Solids collected from wastewater treatment processes are thickened, anaerobically 
digested, dewatered, and disposed of at the Redwood Sanitary Landfill in Novato. Attachment C 
provides a treatment process schematic diagram. 

During wet weather, when influent flow exceeds 2.3 MGD, a portion of the primary-treated effluent 
may be diverted around the secondary treatment units and blended with secondary-treated effluent 
prior to disinfection and discharge. Such bypass, or blending, prevents a washout of microbial 
populations in the secondary treatment units, which are crucial to achieving compliance with 
secondary treatment standards. 

C. Legal Authorities. This Order is issued pursuant to Clean Water Act (CWA) section 402 and 
implements regulations adopted by USEPA and California Water Code (CWC) chapter 5.5, 
division 7, commencing with section 13370. It serves as an NPDES permit for point source 
discharges from the Facility to surface waters. This Order also serves as Waste Discharge 
Requirements (WDRs) pursuant to CWC article 4, chapter 4, division 7, commencing with 
section 13260. 

D. Background and Rationale for Requirements. The requirements in this Order are based on 
information submitted as part of the application, through monitoring and reporting programs, and 
other available information. The Fact Sheet, which contains background information and rationale 
for requirements of the Order, is hereby incorporated into this Order and constitutes part of the 
findings for this Order. Attachments A through E and G are also incorporated into this Order. 

E. California Environmental Quality Act (CEQA). Under CWC section 13389, this action to adopt 
an NPDES permit is exempt from Chapter 3 of CEQA. 

F. Technology-Based Effluent Limitations. CWA section 301(b) and NPDES regulations at Title 40 
of the Code of Federal Regulations section 122.44 (40 CFR 122.44) require that permits include 
conditions meeting applicable technology-based requirements at minimum and any more stringent 
effluent limitations necessary to meet applicable water quality standards. The discharge authorized 
by this Order must meet minimum federal technology-based requirements based on Secondary 
Treatment Standards at 40 CFR 133. Further discussion of the technology-based effluent limitations 
is included in the Fact Sheet.  

G. Water Quality-Based Effluent Limitations. CWA section 301(b) and 40 CFR 122.44(d) require 
that permits include limitations more stringent than applicable federal technology-based 
requirements where necessary to achieve applicable water quality standards. NPDES regulations at 
40 CFR 122.44(d)(1)(i) mandate that permits include effluent limitations for all pollutants that are 
or may be discharged at levels that have the reasonable potential to cause or contribute to an 
exceedance of a water quality standard, including numeric and narrative objectives within a 



SANITARY DISTRICT No. 5 OF MARIN COUNTY  REVISED TENTATIVE ORDER No. R2-2013-XXXX 
  NPDES No. CA0037753 

 

  5 

standard. Where reasonable potential has been established for a pollutant, but there is no numeric 
criterion or objective for the pollutant, water quality-based effluent limitations (WQBELs) must be 
established using (1) USEPA criteria guidance under CWA section 304(a), supplemented where 
necessary by other relevant information; (2) an indicator parameter for the pollutant of concern; or 
(3) a calculated numeric water quality criterion (WQC), such as a proposed state criterion or policy 
interpreting the state’s narrative criterion, supplemented with other relevant information, as 
provided in 40 CFR 122.44(d)(1)(vi).  

H. Water Quality Control Plan. The Water Quality Control Plan for the San Francisco Bay Basin 
(hereinafter Basin Plan) is the Regional Water Board’s master water quality control planning 
document. It designates beneficial uses and water quality objectives for waters of the State, 
including surface and groundwater. It also includes implementation programs to achieve water 
quality objectives. The Basin Plan was duly adopted by the Regional Water Board and approved by 
the State Water Resources Control Board (State Water Board), the Office of Administrative Law, 
and USEPA. Requirements of this Order implement the Basin Plan. Basin Plan beneficial uses for 
Central San Francisco Bay are listed in the table below: 

Table 5. Basin Plan Beneficial Uses 

Receiving Water Name Beneficial Uses  

Central San Francisco Bay 

Industrial Service Supply (IND) 

Industrial Process Supply (PROC) 

Commercial and Sport Fishing (COMM) 

Shellfish Harvesting (SHELL) 

Estuarine Habitat (EST) 

Fish Migration (MIGR) 

Preservation of Rare and Endangered Species (RARE) 

Fish Spawning (SPWN) 

Wildlife Habitat (WILD)  

Water Contact Recreation (REC1)  

Non-Contact Water Recreation (REC2)  

Navigation (NAV) 

 
The State Water Board’s Water Quality Control Plan for Enclosed Bays and Estuaries—Part 1, 

Sediment Quality became effective on August 25, 2009. This plan supersedes other narrative 
sediment quality objectives and establishes new sediment quality objectives and related 
implementation provisions for specifically defined sediments in most bays and estuaries. 

 
I. National Toxics Rule (NTR) and California Toxics Rule (CTR). USEPA adopted the NTR on 

December 22, 1992, and later amended it on May 4, 1995, and November 9, 1999. About 40 criteria 
in the NTR apply in California. On May 18, 2000, USEPA adopted the CTR, which promulgated 
[...]
5. Whole Effluent Acute Toxicity ....................................................................................... F-28 

6. Whole Effluent Chronic Toxicity ................................................................................... F-28 

7. Antidegradation ............................................................................................................... F-29 

V. Rationale for Receiving Water Limitations ................................................................................... F-29 

VI. Rationale for Monitoring and Reporting Requirements ................................................................ F-30 

A. Influent Monitoring ............................................................................................................... F-30 

B. Effluent Monitoring .............................................................................................................. F-30 

C. Whole Effluent Toxicity Testing Requirements ................................................................... F-30 

D. Receiving Water Monitoring ................................................................................................ F-31 

VII. Rationale for Provisions ................................................................................................................. F-31 

A. Standard Provisions (Provision VI.A) .................................................................................. F-31 

B. Monitoring and Reporting Requirements (Provision VI.B) ................................................. F-31 

C. Special Provisions (Provision VI.C) ..................................................................................... F-32 

1. Reopener Provisions ....................................................................................................... F-32 

2.  Effluent Characterization Study and Report ................................................................... F-32 

3. Best Management Practices and Pollutant Minimization Program ................................ F-33 

VIII. Public Participation ...................................................................................................................... F-34 

A. Notification of Interested Parties .......................................................................................... F-34 

B. Written Comments ................................................................................................................ F-34 

C. Public Hearing ...................................................................................................................... F-35 

D. Waste Discharge Requirements Petitions ............................................................................. F-35 



SANITARY DISTRICT No. 5 OF MARIN COUNTY  REVISED TENTATIVE ORDER No. R2-2013-XXXX 
 NPDES No. CA0037753 

 

Attachment F – Fact Sheet F-2 

E. Information and Copying ...................................................................................................... F-35 

F. Register of Interested Persons ............................................................................................... F-35 

G. Additional Information ......................................................................................................... F-36 

 
 

Tables 

Table F-1. Facility Information .................................................................................................................... F-3 

Table F-2. Outfall Location .......................................................................................................................... F-5 

Table F-3. Historic Effluent Limitations and Monitoring Data ................................................................... F-5 

Table F-4. Compliance with Previous Order Provisions .............................................................................. F-6 

Table F-5. Historical Blending Summary .................................................................................................... F-7 

Table F-6. Basin Plan Beneficial Uses ......................................................................................................... F-9 

Table F-7. Secondary Treatment Requirements ......................................................................................... F-13 

Table F-8. Reasonable Potential Analysis Summary ................................................................................. F-17 

Table F-9. WQBEL Calculations ............................................................................................................... F-27 

Table F-10. Monitoring Requirements Summary ...................................................................................... F-31 

 



SANITARY DISTRICT No. 5 OF MARIN COUNTY  REVISED TENTATIVE ORDER No. R2-2013-XXXX 
 NPDES No. CA0037753 

 

Attachment F – Fact Sheet F-3 

ATTACHMENT F – FACT SHEET 

As described in section II of this Order, this Fact Sheet includes the legal requirements and technical 
rationale that serve as the basis for the requirements of this Order. 

This Order has been prepared under a standardized format to accommodate a broad range of discharge 
requirements for dischargers in California. Only those sections or subsections of this Order that are 
specifically identified as “not applicable” have been determined not to apply to this Discharger. Sections or 
subsections of this Order not specifically identified as “not applicable” fully apply to this Discharger. 

I. PERMIT INFORMATION 

The following table summarizes administrative information related to the Sanitary District No. 5 
Wastewater Treatment Plant and its service area: 

 Table F-1. Facility Information 

WDID 2 215021001 

CIWQS Place ID 239497 

Discharger Sanitary District No. 5 of Marin County 

Name of Facility 
Sanitary District No. 5 Wastewater Treatment Plant and wastewater collection 
system 

Facility Address 
2001 Paradise Drive, Tiburon, CA 94920 

Marin County 

Facility Contact, Title, Phone 

Tony Rubio 
Wastewater Facilities Manager 
(415) 435-1501 ext.106 

trubio@sani5.org 

Authorized Person to Sign and 

Submit Reports 
Same as above 

Mailing Address P.O. Box 227, Tiburon, CA 94920 

Billing Address Same as Mailing Address  

Type of Facility Publicly Owned Treatment Works (POTW)  

Major or Minor Facility Major 

Threat to Water Quality 2 

Complexity A 

Pretreatment Program None 

Reclamation Requirements None 

Facility Permitted Flow 0.98 million gallons per day (MGD) 

Facility Design Flow 
0.98 MGD (average dry weather flow) 

2.3 MGD (peak wet weather flow) 

Watershed San Francisco Bay Basin 

Receiving Water Raccoon Strait in Central San Francisco Bay 

Receiving Water Type Marine 

Service Area Town of Tiburon, City of Belvedere, and surrounding unincorporated area 

Service Area Population Approximately 8,400 

 
A. The Sanitary District No. 5 of Marin County (hereinafter Discharger) owns and operates a publicly 

owned treatment works (hereinafter the Plant) and wastewater collection system (hereinafter, 



SANITARY DISTRICT No. 5 OF MARIN COUNTY  REVISED TENTATIVE ORDER No. R2-2013-XXXX 
 NPDES No. CA0037753 

 

Attachment F – Fact Sheet F-4 

collectively, the Facility). The Plant provides secondary treatment of wastewater collected from the 
service area and discharges it to Central San Francisco Bay.  

For the purposes of this Order, references to the “discharger” or “permittee” in applicable federal and 
state laws, regulations, plans, or policy are held to be equivalent to references to the Discharger herein. 

B. Discharge of treated wastewater from the Plant to Central San Francisco Bay, a water of the State and 
the United States, is currently regulated by Order No. R2-2008-0057 (NPDES Permit No. 
CA0037753), which was adopted on July 9, 2008, became effective on September 1, 2008, and expires 
on August 31, 2013. The discharge is also currently regulated under Order No. R2-2012-0096 (NPDES 
Permit No. CA0038849), which establishes requirements on mercury and polychlorinated biphenyls 
(PCBs) from wastewater discharges in the region. This Order does not affect the mercury and PCBs 
permit.  

C. On March 1, 2013, the Discharger filed a Report of Waste Discharge and application for reissuance of 
its waste discharge requirements and NPDES permit.  

II. FACILITY DESCRIPTION  

A. Description of Wastewater and Biosolids Treatment 

1. Facility Background. The Discharger owns and operates the Plant and its associated wastewater 
collection system, consisting of 33 miles of gravity sewer lines, 5 miles of forcemain, and 22 pump 
stations. There are no satellite collection systems. The Plant, located in Tiburon, provides 
secondary treatment of domestic and commercial wastewater for the Town of Tiburon, City of 
Belvedere, and a small unincorporated area of the Tiburon Peninsula around the treatment plant. 
The service area population is approximately 8,400. The Plant has a dry weather design capacity of 
0.98 MGD and can treat up to 2.3 MGD during wet weather (based on the design capacity of the 
secondary treatment system). From January 2010 through December 2012, the average annual flow 
was 0.63 MGD, with a maximum daily flow rate of 2.56 MGD. Attachment B provides a map of 
the area around the Facility.  

 2. Treatment Description. Wastewater treatment at the Plant includes raw influent grinding (three 
grinders), primary sedimentation (two dry weather primary clarifiers and one extra clarifier used 
during wet weather), activated sludge biological treatment (two aeration basins), secondary 
clarification (two secondary clarifiers), sodium hypochlorite disinfection, and sodium bisulfite 
dechlorination. Treated effluent is combined with Sewerage Agency of Southern Marin effluent 
before discharge. Attachment C provides a treatment process schematic diagram. 

 The Plant has a wet weather treatment capacity of 2.3 MGD. During periods of heavy rain 
(generally greater than one inch) when the influent flow exceeds 2.3 MGD, the extra 110,000-
gallon primary clarifier (capable of sustaining flows of up to 4.4 MGD for three hours of peak 
flow) is used as a temporary holding tank to retain excess influent flows before they are routed to 
the headworks for treatment. During sustained significant rain, when onsite storage is maximized 
and influent flows are above 2.3 MGD, the Discharger diverts and blends any portion of the 
primary-treated flow above 2.3 MGD with secondary-treated effluent to prevent washout of the 
microbial populations in the secondary treatment system. This blended effluent is then chlorinated 
and dechlorinated prior to discharge. 



SANITARY DISTRICT No. 5 OF MARIN COUNTY  REVISED TENTATIVE ORDER No. R2-2013-XXXX 
 NPDES No. CA0037753 

 

Attachment F – Fact Sheet F-5 

3. Biosolids Management. Solids collected from the Plant are thickened, anaerobically-digested, and 
dewatered by a screw press. The Plant generates an average of 86.2 dry metric tons of biosolids per 
year, which are disposed of at the Redwood Sanitary Landfill in Novato. 

4. Stormwater. All stormwater originating within the Plant area is directed to the Plant’s headworks 
and treated with the wastewater.  

B. Discharge Point and Receiving Waters 

The Facility discharges treated effluent to Raccoon Strait in Central San Francisco Bay through a 
36-inch outfall with a 195-foot, 60-port diffuser, 850 feet (including the diffuser) offshore at a depth of 
84 feet below mean sea level. The Discharger shares the outfall with the Sewerage Agency of Southern 
Marin Wastewater Treatment Plant at Mill Valley. (The Sewerage Agency of Southern Marin’s 
discharge is regulated separately by Order No. R2-2012-0094 [NPDES Permit No. CA0037711].) The 
locations of the discharge point and receiving waters are indicated in the table below:  

Table F-2. Outfall Location 

Discharge 

Point 

Effluent 

Description 

Discharge Point 

Latitude 

Discharge Point 

Longitude 
Receiving Water 

001 
Secondary-Treated 

Wastewater 
37º 52′ 12″ N 122º 27′ 05″ W 

Raccoon Strait in Central 
San Francisco Bay 

   
C. Summary of Existing Requirements and Self-Monitoring Report Data  

Effluent limitations applicable to Discharge Point No. 001 contained in the previous order (Order 
No. R2-2008-0057) and representative monitoring data from the term of the previous order are 
presented below:  

Table F-3. Historic Effluent Limitations and Monitoring Data  

Parameter Units 

Historic Effluent Limitations 
Monitoring Data 

(From 9/2008- 12/2012) 

Monthly 

Average 

Weekly 

Average 

Daily 

Maximum 

Highest 

Monthly 

Average 

Highest 

Weekly 

Average 

Maximum 

Daily 

Discharge 

Daily Max 

Discharge Range 

Biochemical 
Oxygen Demand 
(BOD5)  

mg/L 30 45 -- 28 37 37 5 – 37 

BOD5 Monthly 
Removal 

% 85 -- -- 91 (min) -- -- 91 – 98 

Total Suspended 
Solids (TSS) 

mg/L 30 45 --- 12 26 41 1 – 41 

TSS Monthly 
removal 

% 85 -- -- 91 (min) -- -- 91 – 98 

Oil and Grease mg/L 10 --- 20 -- -- 5 <5 – 5 

pH s.u. 6.0 – 9.0 at all times 6.45 – 7.54 

Total Chlorine 
Residual  

mg/L --- --- 0.0 -- -- 0 0 

Total Coliform 
Bacteria 

MPN/ 

100 mL 

240 (5-Sample Moving Median) -- -- 170 2 – 170 

10,000 (Single-Sample Maximum) -- -- 1,600 2 – 1,600 

Copper µg/L 72/54[1] -- 98/73[1] -- -- 12 3 – 12 

Selenium µg/L 3.7 -- 9.0 -- -- 1.4 0.2 – 1.4 



SANITARY DISTRICT No. 5 OF MARIN COUNTY  REVISED TENTATIVE ORDER No. R2-2013-XXXX 
 NPDES No. CA0037753 

 

Attachment F – Fact Sheet F-6 

Parameter Units 

Historic Effluent Limitations 
Monitoring Data 

(From 9/2008- 12/2012) 

Monthly 

Average 

Weekly 

Average 

Daily 

Maximum 

Highest 

Monthly 

Average 

Highest 

Weekly 

Average 

Maximum 

Daily 

Discharge 

Daily Max 

Discharge Range 

Cyanide µg/L 20  -- 45 -- -- 11 0.6 – 11 

Dioxin TEQ[2] µg/L 1.4x10-8  -- 2.8x10-8  -- -- 5.3 x 10-8 ND – 5.3 x 10 -8 

Bis(2-ethylhexyl) 
phthalate 

µg/L 58 -- 120 -- -- 1.9 ND – 1.9 

Total Ammonia mg/L 100 -- 210 28 -- 30 2.9 – 30 

Acute Toxicity 
% 

Survival 

Not less than 90%  
(11-Sample Median) 

95[3] 

Not less than 70%  
(11-Sample 90th Percentile) 

95[3] 

Footnotes: 

mg/L   = milligrams per liter 
s.u.    = standard units  
MPN/100 mL  = Most Probable Number/100 milliliters 
ND   = Not Detected 
[1]  The previous order originally established a copper AMEL of 72 µg/L and an MDEL of 98 µg/L. Later, in 2008, an AMEL of 54 µg/L and 

MDEL of 73 µg/L became effective based on new copper site-specific objectives. 
[2]  Dioxin-TEQ limitations are not effective until June 1, 2018.  
[3] This represents the lowest 11-sample median over the previous order term. 

 
D. Compliance Summary  

1. Compliance with Effluent Limitations. During the term of the previous order, the Discharger 
did not violate any effluent limitations. 

2. Compliance with Previous Order Provisions. The table below presents a list of special 
activities required by the previous order and the status of those requirements: 

Table F-4. Compliance with Previous Order Provisions  

Provision Number Requirement Status of Completion 

VI.C.6 – Corrective 
Measures to 
Minimize Blending 

Task 1. Submit technical report describing studies 
completed from 2004-2005 that evaluated collection 
systems. 

Completed, submitted 
September 10, 2008 

Task 2. Submit a copy of 10-year, $3.5 million 
Sewer Rehabilitation Plan to implement Task 1. 

Completed, submitted 
September 10, 2008 

Task 3. Implement measures identified in Sewer 
Rehabilitation Plan. 

Ongoing, implementing 
work plan schedule 

Task 4. Report on progress of Sewer Rehabilitation 
Plan together with impact on reduction blending. 

Completed, included in 
annual self-monitoring 
reports 

Task 5. No Feasible Alternatives Analysis. 
Completed, submitted 
March 1, 2013, with 
Report of Waste Discharge 

VI.C.7 – Dioxin-TEQ 
Compliance Schedule 

Task 1. Continue semi-annual monitoring for dioxin-